







TEST REPORT

REPORT NUMBER :

Page 1 of 3

SAMPLE DESCRIPTION :	One sample of brown woven fabric
DATE IN :	21 September ,2020 (08:43:00)
RESUBMIT DATE :	7 October ,2020 /13 October ,2020
DATE OUT :	13 October ,2020 /14 October ,2020 /15 October ,2020
BUYER :	Rollease Ameda
MODEL/STYLE NO :	36828-503
FIBER COMPOSITION :	Not Given
NOTE :	1-Test method was given by the applicant 2-In this revised 02 report, model no was changed and quality was removed by the request of the applicant. This report replaced the report no TURT200121656_REV01 dated on 14 October, 2020 and must be used instead of it Report no TURT200121656_REV01 dated on 14 October, 2020 is invalid.
PROVIDED CARE LABEL :	Not Given

	SAMPLE
TEST	1
Flame Propagation of Textiles and Films-Test Method 1	Р

TURT200121656_REVISED02

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE / LS = LACK OF SAMPLE / NC = NO COMMENT I = INCONCLUSIVE / # = SEE RESULT / NF = NEEDS FURTHER TESTING / A = ABSENT / M = MARGINAL ACCEPT / SD = SEE DETAILS ENCLOSED / FS = FURTHER STEPS / P* = COMMERCIALLY ACCEPTED BY CLIENT

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party, nor could it be used for PR activities. Intertek are accommendation of save for an alternative purpose form which it is intended, nor do Intertek we any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is valiable on request or can be obtained at thtp://www.intertek.com/terms. Testing reports withous ignature are not valid. The sample are neceived. Sample information is supplied by the customer. Unless otherwise requested, this laboratory applies shared risk decision rule. Tests marked (') in this test report are not included in the TÜRKAK accreditation schedule for this laboratory.

PP

Ayda CETINKAYA Gizem OZDIN Customer Care Executive

İsmail AVCIOĞLU Textile Laboratory Assistant Manager

Intertek Test Hizmetleri A.S. Merkez Mahallesi Sanayi Cad. No.23 Altindag Plaza Yenibosna-34197 /ISTANBUL Phone : +90 212 496 46 46 Fax: +90 212 452 80 55 e-mail : intertekcg.turkiye@intertek.com <u>http://www.intertek-turkey.com</u>



AMBIENT RENEW COMMERCIAL PVC FREE



C Ürkar

Test S EN ISO/IEC 17025

Page 2 of 3

15 October ,2020



R E S U L T S REPORT :TURT200121656_REVISED02

Test Method	Results	Requirements

Flame Propagation of Textiles and Films-Test Method 1

NFPA 701:2019

Test Specification

Test Method: NFPA 701: 2010 Method 1 Criterion of ignition: 100 mm±10 mm high, metane gas flame applied 45 seconds Sample Size: 150±5 mm x 400±5 mm Side Tested: Face

Pre-treatment / Durability procedure

None (Because of the customer claimed that the sample has non durable finish)

Condition:

Prior to testing:

Conditioned for 30 minutes in an oven having a temperature 105±3 °C (220±5 °F)

<u>Time of</u> burning	Afterflame time of the	<u>Weight before</u> exposure (g)	<u>Weight after</u> exposure (g)	<u>% Weight Loss</u>	Observations on material
material that falls to the	<u>specimen (s)</u>				
bottom of the test chamber					
<u>(s)</u>					

Specimen 1	0	0	20.47	20.40	0.3%	-
Specimen 2	0	0	21.02	19.7	6.3%	-
Specimen 3	0	0	21.34	20.85	2.3%	-
Specimen 4	0	0	20.76	20.67	0.4%	-
Specimen 5	0	0	21.05	21.02	0.1%	-
Specimen 6	0	0	20.98	20.89	0.4%	-
Specimen 7	0	0	20.92	20.89	0.1%	-
Specimen 8	0	0	20.98	20.8	0.9%	-
Specimen 9	0	0	21.01	20.99	0.1%	-
Specimen 10	0	0	20.87	20.78	0.4%	-
Average	0	0	20.94	20.70	1.15%	-
Standard Deviation (S)	-	-	-	-	1.92%	-
Average+3S	-	-	-	-	6.9%	-

Intertek Test Hizmetleri A.S. Merkez Mahallesi Sanayi Cad. No.23 Altindag Plaza Yenibosna-34197 /ISTANBUL Phone : +90 212 496 46 46 Fax: +90 212 452 80 55 e-mail : intertekcg.turkiye@intertek.com http://www.intertek-turkey.com









R E S U L T S REPORT :TURT200121656_REVISED02



C Ürkak



END OF TEST REPORT

Intertek Test Hizmetleri A.S. Merkez Mahallesi Sanayi Cad. No.23 Altindag Plaza Yenibosna-34197 /ISTANBUL Phone : +90 212 496 46 46 Fax: +90 212 452 80 55 e-mail : intertekcg.turkiye@intertek.com http://www.intertek-turkey.com

